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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SAMSUNG ELECTRONICS CO., LTD.

EUT DESCRIPTION: GSM/CDMA/WCDMAJ/LTE Phone + BT/BLE, DTS/UNII a/b/g/n/ac
and NFC

MODEL.: SM-A125U, SM-S127DL, SM-A125U1/DS, SM-A125U1

SERIAL NUMBER: R38R100SMVZ (CONDUCTED);

R37R100SNBW, R38R100SPAF (RADIATED);

DATE TESTED: FEB 10, 2021 - FEB 26, 2021;

APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Complies

UL Korea, Ltd. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Fail in this report are opinions expressed by UL Korea,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties
were not taken into account and are published for informational purposes only. The test results
show that the equipment tested is capable of demonstrating compliance with the requirements
as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. This document may not be altered or
revised in any way unless done so by UL Korea, Ltd. and all revisions are duly noted in the
revisions section. Any alteration of this document not carried out by UL Korea, Ltd. will
constitute fraud and shall nullify the document. This report must not be used by the client to
claim product certification, approval, or endorsement by IAS, any agency of the Federal
Government, or any agency of any government.

Approved & Released For

UL Korea, Ltd. By: Tested By:
/l
Junwhan Lee Hyunsik Yun
Suwon Lab Engineer Suwon Lab Engineer
UL Korea, Ltd. UL Korea, Ltd.
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with following methods.

FCC CFR 47 Part 2.
FCC CFR 47 Part 15.

NS

ANSI C63.10-2013.

KDB 558074 D01 15.247 Meas Guidance v05r02.

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the test

results sections.

218 Maeyeong-ro

]

Chamber 1

X] Chamber 2

[ ] Chamber 3

UL Korea, Ltd. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation can
be viewed at https://www.iasonline.org/wp-content/uploads/2017/05/TL-637-cert-New.pdf.
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4. DECISION RULES AND MEASUREMENT UNCERTAINTY
4.1. METROLOGICAL TRACEABILITY
The measuring equipment utilized to perform the tests documented in this report has been

calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. SAMPLE CALCULATION
Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +

Cable Loss (dB) — Preamp Gain (dB)
36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB = 28.9 dBuV/m

4.3. DECISION RULES

Decision rule for statement(s) of conformity is based on Procedure 1, Clause 4.4.2 in IEC Guide
115:2007.

4.4. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 3.01dB
Radiated Disturbance, 30 MHz to 1 GHz 4.26 dB
Radiated Disturbance, 1 GHz to 18 GHz 5.90 dB
Radiated Disturbance, 18 GHz to 40 GHz 5.49dB

Uncertainty figures are valid to a confidence level of 95%.
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5. EQUIPMENT UNDER TEST
5.1. EUT DESCRIPTION

The EUT is a GSM/CDMA/WCDMA/LTE Phone + BT/BLE, DTS/UNII a/b/g/n/ac and NFC.
This test report addresses the BT(DSS) operational mode.

This report covers the Samsung models SM-A125U, SM-A125U1/DS, SM-A125U1 and SM-
S127DL.

These models are identical in hardware except SM-A125U1/DS has dual SIM tray, SM-A125U1
has single SIM tray and SM-S127DL is not supported CDMA.

With some pre-scan, model SM-A125U was set for final test.

5.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum peak conducted output power as follows:

Frequency Range Mod Power Output Power | Output Power
ode
[MHZz] Mode [dBm] [mW]
_ Average 8.389 6.900
Basic GFSK
Peak 9.047 8.030
_ Average 6.208 4176
2 402 - 2 480 Enhanced Pi/4-DPSK
Peak 8.280 6.730
Average 6.286 4.252
Enhanced 8PSK

Peak 8.290 6.745

5.3. DESCRIPTION OF AVAILABLE ANTENNAS

An intentional radiator antenna shall be designed to ensure that no antenna other than that
furnished by the responsible party can be used with the device. The use of a permanently
attached antenna or of an antenna that uses a unigue coupling to the intentional radiator shall
be considered sufficient to comply with the provisions of this section.

The internal antenna was Permanently attached.
Therefore this E.U.T Complies with the requirement of §15.203.

The radio utilizes an internal antennas, with maximum gain of -4.26 dBi.
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5.4. WORST-CASE CONFIGURATION AND MODE

Radiated emission below 1GHz and power line conducted emission were performed with the
EUT set to transmit at the channel with highest output power as worst-case scenario.

Radiated emission above 1GHz was performed with the EUT set to transmit low/mid/high
channels.

The fundamental of the EUT was investigated in three orthogonal orientations X, Y and Z it was
determined that X orientation was worst-case orientation; therefore, all final radiated testing was
performed with the EUT in X orientation.

Note: GFSK, Pi/4-DQPSK, 8PSK average Power are all investigated, The GFSK & 8PSK Power
are the worst case. Testing is based on this mode to showing compliance.
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5.5. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Charger SAMSUNG EP-TA200 R37NBH409C3SE3 N/A
Data Cable SAMSUNG EP-DR140AWE N/A N/A
Earphone SAMSUNG EHS64AVFWE N/A N/A

/O CABLE

1 DC Power 1 C Type Shielded 1.0m N/A
2 Audio 2 AUX Unshielded 11m N/A
TEST SETUP

The EUT is continuously communicating to the Bluetooth tester during the tests.
Test software enable BT communications.
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SETUP DIAGRAM FOR TESTS (CONDUCTED TEST SETUP)

EUT | Combinerl

| Bluetooth Tester |

|
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B B
2
o . ®
| 3 e o ol
L1 00 R o
@ .
—
—_—

|

Spectrum Analyzer

SETUP DIAGRAM FOR TESTS (RADIATED TEST SETUP)

Earphone

IAdapter [

AC Main

[L11Y)

e - =
| Bluetooth Tester |
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6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this
report:

Test Equipment List
Description Manufacturer Model S/N Cal Due
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 750 08-19-22
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 749 08-13-22
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 845 08-13-22
Antenna, Horn, 18 GHz ETS 3115 00167211 07-27-22
Antenna, Horn, 18 GHz ETS 3115 00161451 08-15-22
Antenna, Horn, 18 GHz ETS 3117 00168724 07-27-22
Antenna, Horn, 18 GHz ETS 3117 00168717 08-15-22
Antenna, Horn, 40 GHz ETS 3116C 00166155 08-04-22
Antenna, Horn, 40 GHz ETS 3116C 00168645 10-02-21
Preamplifier ETS 3116C-PA 00168841 08-06-21
Preamplifier, 1000 MHz Sonoma 310N 341282 08-03-21
Preamplifier, 1000 MHz Sonoma 310N 351741 08-03-21
Preamplifier, 1000 MHz Sonoma 310N 370599 08-06-21
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1876511 08-03-21
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1896138 08-03-21
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 2029169 08-04-21
Spectrum Analyzer, 44 GHz Agilent / HP N9030A MY54170614 08-05-21
Spectrum Analyzer, 44 GHz Agilent / HP N9030A MY54490312 08-05-21
Spectrum Analyzer, 43.5 GHz R&S FSW43 104089 08-06-21
Average Power Sensor Agilent / HP U2000 MY54270007 08-05-21
Bluetooth Tester TESCOM TC-3000C 3000C000546 08-05-21
Power Splitter MINI-CIRCUITS WA1534 UL001 01-27-22
Attenuator PASTERNACK PE7087-10 A001 08-03-21
Attenuator PASTERNACK PE7087-10 A008 08-03-21
Attenuator PASTERNACK PE7004-10 2 08-04-21
Attenuator PASTERNACK PE7087-10 A009 08-03-21
EMI Test Receive, 40 GHz R&S ESU40 100439 08-03-21
EMI Test Receive, 40 GHz R&S ESU40 100457 08-03-21
EMI Test Receive, 3 GHz R&S ESR3 101832 08-03-21
Low Pass Filter 5GHz Micro-Tronics LPS17541 009 08-03-21
Low Pass Filter 5GHz Micro-Tronics LPS17541 015 08-03-21
Low Pass Filter 5GHz Micro-Tronics LPS17541 020 08-04-21
High Pass Filter 3GHz Micro-Tronics HPM17543 010 08-03-21
High Pass Filter 3GHz Micro-Tronics HPM17543 015 08-03-21
High Pass Filter 3GHz Micro-Tronics HPM17543 020 08-04-21
High Pass Filter 6GHz Micro-Tronics HPS17542 009 08-03-21
High Pass Filter 6GHz Micro-Tronics HPS17542 016 08-03-21
High Pass Filter 6GHz Micro-Tronics HPS17542 021 08-04-21
LISN R&S ENV-216 101837 08-06-21
Antenna, Loop, 9kHz-30MHz R&S HFH2-Z2 100418 10-02-21
UL Software

Description Manufacturer Model Version

Radiated software UL UL EMC Ver 9.5

AC Line Conducted software UL UL EMC Ver 9.5

Page 12 of 57

UL Korea, Ltd. Suwon Laboratory

FORM ID: FCC_15C(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 4789793179-E5V3 DATE: MAR 23, 2021
FCC ID: ASLSMA125U

7. TEST RESULTS SUMMARY

FCC Part o _— Test
Section Test Description Test Limit Condition Test Result
2.1051, | Band Edge / Conducted
15.247(d) | Spurious Emission -20 dBc PASS
1(?))%11)7 TX conducted output power <21 dBm PASS
15.247 . . > two-thirds of the 20
(@)(1) Hopping frequency separation dB bandwidth Conducted PASS
15.247 . More than 15 non-
(@)(1) i) Number of Hopping channels overlapping channels PASS
15.247 .
Avg Time of Occupanc <8dBm PASS
(@)@)ii) |0 pancy
15.207(a) AC_Po_wer Line conducted Section 11 Power Line PASS
emissions conducted
15.205, : . . .
15.209 Radiated Spurious Emission < 54dBuV/m(Av) Radiated PASS

Page 13 of 57

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 4789793179-E5V3 DATE: MAR 23, 2021
FCC ID: ASLSMA125U

8. MEASUREMENT METHODS

20dB BW : ANSI C63.10, Section 6.9.2
99% BW : ANSI C63.10, Section 6.9.3

HOPPING FREQUENCY SEPARATION : ANSI C63.10, Section 7.8.2

NUMBER OF HOPPING CHANNELS : ANSI C63.10, Section 7.8.3

AVERAGE TIME OF OCCUPANCY : ANSI C63.10, Section 7.8.4

OUTPUT POWER : ANSI C63.10, Section 7.8.5.

Out-of-band EMISSIONS (Conducted) : ANSI C63.10, Section 7.8.6, 7.8.8

Out-of-band EMISSIONS IN NON-RESTRICTED BANDS: ANSI C63.10, Section 6.

Out-of-band EMISSIONS IN RESTRICTED BANDS : ANSI C63.10, Section 6.

AC Power Line Conducted Emission : ANSI C63.10-2013, Section 6.2.
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9. ANTENNA PORT TEST RESULTS

LIMITS

None; for reporting purposes only.

PROCEDURE

ON TIME AND DUTY CYCLE

ANSI C63.10, Section 11.6 : Zero-Span Spectrum Analyzer Method.

ON TIME AND DUTY CYCLE RESULTS

Mod On time | Period | Duty Cycle Duty Cycle 1/T Minimum VBW
ode
[msec] [msec] [%] Correction Factor[dB] [kHz]
2 400 ~ 2 483.5 MHz Band
Bluetooth 2.879 3.749 76.79 - 0.345
—ﬁ Keysight Spectrum Analyzer - Swept SA @\i‘\é‘
RL [ RF [s0e  ac [ correC | [ SENSE:NT] [ ALIGN AUTO | 03:18:50 PMFeb 22, 2021
| #Avg Type: RMS TRACE 3456
PNO: Fast +~»— 1rig: RF Burst TYPE|WAARAAAAAE
IFGain:Low Atten: 30 dB DET|P
10 dBidiv. Ref 20.00 dBm
Log
100
0.00
-10.0
-20.0
-30.0
-40.0
-50.0
0.0
700
Center 2.441000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 50 MHz Sweep 13.00 ms (20001 pts)
[FRMoDHTROSC] X ] v | FUNCTION ] FUNCTONWDTH FUNCTION VALUE -
1 N t 3.755 ms 7.65dBm
2 A t (4) 2879 ms (A) 0.27dB
3 Al t (A) 3.749 ms (A) 0.04 dB
4
5
6
7
8
9
10
1 2
MSG STATUS
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FCC ID: A3LSMA125U
9.2. 20 dB AND 99% BANDWIDTH

LIMITS

None; for reporting purposes only.

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer. The RBW is set to = 1% of the 20
dB bandwidth. The VBW is set to =2 RBW. The sweep time is coupled.

RESULTS

9.2.1. BLUETOOTH BASIC DATA RATE GFSK MODULATION

Frequency | 20 dB Bandwidth | 99% Bandwidth
Channel
[MHz] [kHz] [kHz]
0 2 402 864.8 744.2
39 2 441 835.0 7214
78 2 480 834.9 743.3

9.2.2. BLUETOOTH ENHANCED DATA RATE 8PSK MODULATION

Frequency | 20 dB Bandwidth | 99% Bandwidth
Channel
[MHz] [kHz] [kHz]
0 2 402 1220.0 1157.3
39 2 441 1218.0 11294
78 2 480 1219.0 1130.1
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9.3. HOPPING FREQUENCY SEPARATION

LIMITS

FCC §15.247 (a) (1)
RSS-247 (5.1) (b)

Frequency hopping systems shall have hopping channel carrier frequencies separated by a
minimum of 25 kHz or the 20 dB bandwidth of the hoping channel, whichever is greater.

Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may have
hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB
bandwidth of the hopping channel, whichever is greater, provided the systems operate with an
output power no greater than 125 mWw.

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer. The RBW is set to 300 kHz and the
VBW is set to VBW >= RBW. The sweep time is coupled.

RESULTS
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9.3.1. BLUETOOTH BASIC DATA RATE GFSK MODULATION
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9.3.2. BLUETOOTH ENHANCED DATA RATE 8PSK MODULATION
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9.4. NUMBER OF HOPPING CHANNELS

LIMITS

FCC §15.247 () (1) (iii)
RSS-247 (5.1) (d)

Frequency hopping systems in the 2400 — 2483.5 MHz band shall use at least 15 non-
overlapping channels.

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer. The span is set to cover the entire
authorized band, in either a single sweep or in multiple contiguous sweeps. The RBW is set to a
maximum of 1 % of the span. The analyzer is set to Max Hold.

RESULTS

Normal Mode: All Channels Observed

Page 21 of 57

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 4789793179-E5V3
FCC ID: ASLSMA125U

DATE: MAR 23, 2021

9.4.1.

BLUETOOTH BASIC DATA RATE GFSK MODULATION
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9.4.2. BLUETOOTH ENHANCED DATA RATE 8PSK MODULATION
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9.5. AVERAGE TIME OF OCCUPANCY

LIMITS

FCC §15.247 () (1) (iii)
RSS-247 (5.1) (d)

The average time of occupancy on any channel shall not be greater than 0.4 seconds within a
period of 0.4 seconds multiplied by the number of hopping channels employed.

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer. The span is set to 0 Hz, centered
on a single, selected hopping channel. The width of a single pulse is measured in a fast scan.
The number of pulses is measured in a 3.16 second scan, to enable resolution of each
occurrence.

The average time of occupancy in the specified 3.16 second period (79 channels * 0.4 s) is
equal to 10 * (# of pulses in 3.16 s) * pulse width.

For AFH mode, the average time of occupancy in the specified 8 second period (20 channels *
0.4 seconds) is equal to 10 * (# of pulses in 0.8 s) * pulse width.

RESULTS
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9.5.1. BLUETOOTH BASIC DATA RATE GFSK MODULATION

DH Packet Pulse Number of Average Time Limit Margin
Width Pulses in of Occupancy
[msec] 3.16 [sec] [sec] [sec]
seconds
GFSK Normal
DH1 0.376 32 0.120 0.4 -0.280
DH3 1.631 16 0.261 0.4 -0.139
DH5 2.879 11 0.317 0.4 -0.083
DH Packet Pulse Number of Average Time Limit Margin
Width Pulses in of Occupancy
[msec] 0.8 seconds [sec] [sec] [sec]
GFSK AFH
DH1 0.376 8 0.030 0.4 -0.370
DH3 1.631 4 0.065 0.4 -0.335
DH5 2.879 2.75 0.079 0.4 -0.321
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9.5.2. BLUETOOTH ENHANCED DATA RATE 8PSK MODULATION

DH Packet Pulse Number of Average Time Limit Margin
Width Pulses in of Occupancy
[msec] 3.16 [sec] [sec] [sec]
seconds
8PSK Normal
DH1 0.384 32 0.123 0.4 -0.277
DH3 1.633 16 0.261 0.4 -0.139
DH5 2.884 1 0.317 0.4 -0.083
DH Packet Pulse Number of Average Time Limit Margin
Width Pulses in of Occupancy
[msec] 0.8 seconds [sec] [sec] [sec]
8PSK AFH
DH1 0.384 8 0.031 0.4 -0.369
DH3 1.633 4 0.065 0.4 -0.335
DH5 2.884 2.75 0.079 0.4 -0.321
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9.6. OUTPUT POWER

LIMITS

§15.247 (b) (1)

The maximum antenna gain is less than 6 dBi, therefore the limit is 21 dBm.

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer the analyzer bandwidth is set to a value

greater than the 20 dB bandwidth of the EUT.

RESULTS

9.6.1. BASIC DATA RATE GFSK MODULATION

Channel Frequency Peak Output Power Limit Margin
[MHz] [dBm] [dBm] [dBm]
0 2402 9.047 21.000 -11.953
39 2 441 8.753 21.000 -12.247
78 2480 7.898 21.000 -13.102
Worst 9.047 21.000 -11.953

9.6.2. ENHANCED DATA RATE Pi/4-DPSK MODULATION
Channel Frequency Peak Output Power Limit Margin
[MHz] [dBm] [dBm] [dBm]
0 2402 8.280 21.000 -12.720
39 2441 7.880 21.000 -13.120
78 2480 7.731 21.000 -13.269
Worst 8.280 21.000 -12.720

9.6.3. ENHANCED DATA RATE 8PSK MODULATION

Channel Frequency Peak Output Power Limit Margin
[MHz] [dBm] [dBm] [dBm]
0 2402 8.290 21.000 -12.710
39 2 441 8.071 21.000 -12.929
78 2 480 7.842 21.000 -13.158
Worst 8.290 21.000 -12.710
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9.6.4. OUTPUT POWER PLOTS

PEAK OUTPUT POWER
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Mkr1 2.401 977 5 GHz
[0 dBvciy_ Ref 20.00 dBm 9.047 dBm {9 Ref 2000 dBm
og o

ResiahtSpecram Abasr~ gt S Ty
RL_ | w506 Ac | COMREC SENSEINT] [ miam Al W [son ac | comec SensET A16w WD
#Avg Typs: RMS #Ava Type: RMS.
:Fast 0 1nig- FreeRun Avg|Hold:>100/100 PNOiFast ~»- Trig: Free Run AvglHold: 100100
IFGain:Low Atten: 30dB IFGainLow Aren:

Mkr1 2.401 966 0 GHz
8.280 dBm

00

00

Center 2.402000 GHz Span 10.00 MHz
Center 2.402000 GHz Span 10.00 MHz
4Res BIN 3.0 Mz VW 50 MHz Sweep 1.333 ms (20001 pts) #Res BW 3.0 MHz #VBW 50 MHz Sweep 1.333 ms (20001 pts)
uisc STATUS! e [rams
— —
Keysight Spectrum Analyzer - Swept SA 1 ‘Keysight Spectiuen Anelyzes - Swept S I= el
AL | % [sia ac | comwec SensEnT] ALTGN AUTO Al W [son ac [ come sensET A16H T 03:39.00 P Feh 22,2021
| #Avg Type: RMS #Avg Type: AMIS TRAGE[ ] 3 45
PHO:Fast —s— Trig: FreeRun Avg|Hold: 1001100 WG Fast ~»-  Trig: FresRun AvglHold: 100100 TrEE(M
IFGainiLow Atten: 30 dB IFGain:Low Atten: 30 dB cerlP
Mkr1 2.440 918 0 GHz Mkr1 2.441 071 5 GHz
|0 derc__Ref 20.00 dBm 8.753 dBm {o By Ref 20.00 dBm 7.880 dBm
og g

& ) ¢

0o

Center 2.441000 GHz

Span 10.00 MHz

Center 2.441000 GHz ‘Span 10.00 MHz
4Res BW 3.0 MHz HVBW 50 MHz Sweep 1.333 ms (20001 pts) #Res BW 3.0 MHz #VEW 50 MHz Sweep 1.333 ms (20001 pts)
™3 —
uss erarus
T —rTy x Ve Seecver St oh TN
RL | % [si0 ac [ cowec SENGE 1] [ Awnate i G lsn s | cowec EEST AT A 51435 AT 32 2071
#Avg Type: RMS vy Type. AMS TRACE[] 355 ¢
N0 Evet -+ Trig: FreeRun AvglHold: 1001100 WG Fest +»-  Trigs FresRun AvgHald: 100100
IFGain:Low Atten: 30 d8 IFGain:Low Atten: 30 6B Ll
MKr1 2.479 983 5 GHz Mkr1 2.479 832 0 GHz
jodBiciy__Ref 20.00 dBm 7.898 dBm {ogaia__ Ref 20.00 dBm 7.731 dBm
09

00

Center 2.480000 GHz

Center 2.480000 GHz Span 10.00 MHz
4oos B 9.8 Mz SVEW 30 Iz Swesp 1.333 ms (20001 pts) #Res BW 3.0 MHz #VBW 50 MHz Sweep 1.333 ms (20001 pts)
- ——

Span 10.00 MHz

78 CHANNEL 78 CHANNEL

Page 30 of 57

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433

UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO: 4789793179-E5V3
FCC ID: ASLSMA125U

DATE: MAR 23, 2021

8PSK

—
ey Pt Spactam Anaoar= SoartSA
R | w  [sia ac | cowe SeusE 1]

16N AUTO
#Avg Type: RMS

[E=E=N

—
Wapight Specirin Anaiyzer - Swept Sh
Al R sin s | comec

SENSETT ALIGN AT

Ay Type: RS
BNO: Fast -+~ Trig: FreeRun AvglHold: 1001100 FWG:Fost ~»- Trig: FreeRun AvglHold: 1001100
IFGain:Low Atten: 30 4B IFGain:Low Anen; 30dB
Mkr1 2.402 035 0 GHz Mkr1 2.440 992 0 GHz
[0 dBvaiy_ Ref 20.00 dBm 8.290 dBm [odaidy__Ref 20.00 dBm 8.071 dBm
og
!
300
50.0
0
Center 2.441000 GHz Span 10.00 MHz
Center 2402000 GHz Span 10.00 MHz
#Res BW 3.0 MHz #VBW 50 MHz Sweep 1.333 ms (20001 pts) #Res BW 3.0 MHz #VBW 50 MHz Sweep 1.333 ms (20001 pts)
=

0 CHANNEL

39 CHANNEL

—
Kesighl Spectrum Analyze: - Swept SA
RL w500 aC

e g g

| wg Type:
PROTost - Trig: FreeRun AvglHold: 100100

IFGain:Low Atten: 30 d8

10dBidle  Ref 2000 dBm
Log

-

Center 2.430000 GHz
#Res BW 3.0 MHz

usa

#VBW 50 MHz

Sweep 1.333 ms (20001 pts)

Span 10.00 MHz

78 CHANNEL

Page 31 of 57

UL Korea, Ltd. Suwon Laboratory

FORM ID: FCC_15C(04)

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433

UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO: 4789793179-E5V3

FCC ID: ASLSMA125U

DATE: MAR 23, 2021

9.7. AVERAGE POWER

LIMITS

None; for reporting purposes only

TEST PROCEDURE

Measurements perform using a wideband gated RF power meter.
The cable assembly insertion loss was entered as an offset in the power meter to allow for
direct reading of power.

RESULTS
9.7.1. BASIC DATA RATE GFSK MODULATION
Frequency AV power AV power
Channel [MHz] [dBm] [mW]
0 2 402 8.389 6.900
39 2441 8.243 6.672
78 2480 7.240 5.296

9.7.2. ENHANCED DATA RATE P1/4-DQPSK MODULATION

Frequency AV power AV power
Channel [MHz] [dBm] [mW]
0 2 402 6.208 4176
39 2441 5.828 3.826
78 2 480 5.554 3.592

9.7.3. ENHANCED DATA RATE 8PSK MODULATION

Frequency AV power AV power
Channel [MHz] [dBm] [mW]
0 2 402 6.286 4,252
39 2 441 5.834 3.832
78 2480 5.566 3.603

Page 32 of 57

UL Korea, Ltd. Suwon Laboratory
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433

UL Korea, Ltd. Confidential

FORM ID: FCC_15C(04)

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 4789793179-E5V3 DATE: MAR 23, 2021
FCC ID: ASLSMA125U

9.8. CONDUCTED SPURIOUS EMISSIONS

LIMITS

FCC §15.247 (d)
Limit = -20 dBc

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer. The resolution bandwidth is set to
100 kHz. The video bandwidth is set to 300 kHz.

The spectrum from 30 MHz to 26 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels.

The band-edges at 2.4 and 2.4835 GHz are investigated with the transmitter set to the normal
hopping mode.

RESULTS
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9.8.1. BLUETOOTH BASIC DATA RATE GFSK MODULATION

SPURIOUS EMISSIONS, NON-HOPPING
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SPURIOUS BANDEDGE EMISSIONS WITH HOPPING ON
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9.8.2. BLUETOOTH ENHANCED DATA RATE 8PSK MODULATION

SPURIOUS EMISSIONS, NON-HOPPING
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SPURIOUS BANDEDGE EMISSIONS WITH HOPPING ON
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10. RADIATED TEST RESULTS

LIMITS
FCC 815.205 and §15.209
Limits for radiated disturbance of an intentional radiator
Frequency range (MHz) Limits (uV/m) Measurement Distance (m)
0.009 — 0.490 2400/ F (kHz) 300
0.490 - 1.705 24000/ F (kHz) 30
1.705-30.0 30 30
30-88 100** 3
88 - 216 150** 3
216 — 960 200** 3
Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional radiators operating under
this section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806
MHz. However, operation within these frequency bands is permitted under other sections of this part, e.g.
88 15.231 and 15.241.

FCC Part 15.205 (a) : Only spurious emissions are permitted in any of the frequency bands listed below :

MHz MHz MHz MHz GHz GHz
0.009 ~ 0.110 8.41425 ~ 8.41475 108 ~ 121.94 1300 ~ 1427 45~5.15 14.47 ~ 145
0.495 ~ 0.505 12.29 ~ 12.293 123 ~ 138 1435 ~ 1626.5 5.35~5.46 15.35~16.2

2.1735 ~2.1905 12.51975 ~ 12.52025 149.9 ~ 150.05 1645.5 ~ 1646.5 7.25~7.75 17.7~21.4
4125~ 4.128 12.57675 ~ 12.57725 156.52475 ~ 1660 ~ 1710 8.025 ~ 8.5 22.01~23.12
4.17725 ~ 4.17775 13.36 ~ 13.41 156.52525 1718.8 ~1722.2 9.0~9.2 23.6 ~24.0
4.20725 ~ 4.20775 16.42 ~ 16.423 156.7 ~ 156.9 2200 ~ 2300 9.3~9.5 31.2~318
6.215 ~ 6.218 16.69475 ~ 16.69525 162.0125 ~ 2310 ~ 2390 10.6 ~ 12.7 36.43 ~ 36.5
6.26775 ~ 6.26825 16.80425 ~ 16.80475 167.17 2483.5 ~ 2500 13.25~13.4 Above 38.6
6.31175 ~ 6.31225 25.5 ~ 25.67 167.72 ~173.2 2655 ~ 2900
8.291 ~ 8.294 37.5~38.25 240 ~ 285 3260 ~ 3267
8.362 ~ 8.366 73~74.6 322 ~335.4 3332 ~ 3339
8.37625 ~ 8.38675 74.8 ~75.2 399.90 ~ 410 3345.8 ~ 3358
608 ~ 614 3600 ~ 4400
960 ~ 1240

= FCC Part 15.205(b) : The field strength of emissions appearing within these frequency bands shall not
exceed the limits shown in 815.209. At frequencies equal to or less than 1000 MHz, compliance with the
limits in §15.209 shall be demonstrated using measurement instrumentation employing a CISPR quasi-
peak detector. Above 1000 MHz, compliance with the emission limits in §15.209 shall be demonstrated
based on the average value of the measured emissions. The provisions in §15.35 apply to these
measurements.
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TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1GHz
and 150 cm for above 1GHz. The EUT is configured in accordance with ANSI C63.10. The EUT
is set to transmit in a continuous mode.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used
unless otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz; the video bandwidth
is set to 3 MHz for peak measurements.(Pre-scans to detect harmonic and spurious emissions,
the resolution bandwidth is set to 1 MHz; the video bandwidth is set to 30 kHz for peak
measurements.)

For band edge measurements above 1 GHz the resolution bandwidth is set to 1 MHz, then the
video bandwidth is set to 3 MHz for peak measurements and 1/T (on time) for average
measurement.

GFSK =1/T =1/0.002879s = 347Hz.

The minimum VBW was 347Hz, but test receiver(ESU40) couldn’t set value 347Hz. Due to this
reason, testing VBW was set to 360Hz(Worst cases).

The spectrum from 1GHz to 26 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels in the 2.4 GHz band.

(From 30MHz to 1GHz, test was performed with the EUT set to transmit at the channel with
highest output power)

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The
EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned
from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.

Note : Emission was pre-scanned from 9kHz to 30MHz; No emissions were detected which was
at least 20dB below the specification limit (consider distance correction factor).
Per FCC part 15.31(0), test results were not reported.

Although these tests were performed other than open field test site, adequate comparison
measurements were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results
that correlate with the one of tests made in an open field based on KDB 414788.
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REPORT NO: 4789793179-E5V3 DATE: MAR 23, 2021
FCC ID: ASLSMA125U

10.1. TRANSMITTER ABOVE 1 GHz

10.1.1. BLUETOOTH BASIC DATA RATE GFSK MODULATION

BANDEDGE (0 CHANNEL)

HORIZONTAL RESULT

1ZKUL SUWON Lab Chomber 2821 Feb 18 15:31:86
Restricted Bandedge
15 Project Number:4785793179
Client:Samsung
Config:EUT / AC Adapter / Earphone
- Mode:BT_GFSK_BE_H_2482
16 Tested by: 20896 / AC 128 U, 60 Hz
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Frequency (GHz)
Range (6Hz) 8L/ Raf/Attn  Dat/Avg Tupe Sueep Pte  #Sups/fode  Fosition Range (GHz) REW/UBII Ref/fttn  Det/Avg Tupe Sueep Pl #owps/fode FPosit
1:2.31-2.415 HC6B)/H  97/10 PERK/LogPur-Video Ineec(Auto) 8803 AWM 173 degs 238 o 2:2.31-2.415 INCSdBI/368  97/18  PERK/Ualt ug OD7o6s/REU EB0R I/RIT 173 d
Trace Markers
Meter Corrected . . .
Frequency Average Limit Margin Peak Limit PK Margin Azimuth Height
Marker or) F(e;;:\\;\)g Det 3117_00168717 10dB_ATT[dB] (S;i\d/\/r:ng) BV @) (@Buvim) @) (begs) ) Polarity
1 *2.39 43.68 Pk 31.8 -25.6 49.88 - - 74 -24.12 173 238 H
2 * 2.36542 44,74 Pk 31.7 -25.5 50.94 - - 74 -23.06 173 238 H
3 *2.39 31.8 VALT 31.8 -25.6 38 54 -16 - - 173 238 H
4 * 2.38906 32.16 VALT 31.8 -25.5 38.46 54 -15.54 - - 173 238 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
VAILT - FHSS: Linear Voltage Average VB=1/Ton where: Ton is transmit duration
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REPORT NO: 4789793179-E5V3 DATE: MAR 23, 2021
FCC ID: ASLSMA125U

VERTICAL RESULT

| 5UL_SUWON Lob Chamber 2021 Feb 18 15:46:44
Restricted Bandedge
- Project Number:4789793179
" Client: Somsung
Config:EUT / AC Adapter / Earphone
- Mode :BT_GFSK_BE_U_2482
10 Tested by:28896 / AC 128 U, 68 Hz
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Frequency (GHz)
Ronge (GHz) RBlI/UBW Ref/Attn Det/Avg Type Sueep Pte #Sups/Mode Fosition Ronge (GHz) RBW/UBL Ref/Aitn  Det/Avg Tupe Suesp Pts  #Sups/Mode Position
31 15 M 7 K gPur le Tine ud I ¥ e 3

Trace Markers

Meter Corrected ] - -

Marker Fr?gfzr;cy F::;:\c)g Det 3117_00168717 10dB_ATT[dB] (nge/‘/ﬁ) AV(Z:S\E//:‘;” it "’::’s)‘ u Ts;:\;‘:;l PK ('\c;l;)f gin /?g:gusl;‘ *:i:;\l Polarity
1 *2.39 41.95 Pk 31.8 -25.6 48.15 - - 74 -25.85 200 331 \
2 *2.33856 45.03 Pk 317 -25.6 51.13 - - 74 -22.87 200 331 \
3 *2.39 31.79 VALT 31.8 -25.6 37.99 54 -16.01 - - 200 331 \
4 * 2.38892 32.16 VALT 31.8 -25.5 38.46 54 -15.54 - - 200 331 \4

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
VAILT - FHSS: Linear Voltage Average VB=1/Ton where: Ton is transmit duration
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REPORT NO: 4789793179-E5V3
FCC ID: ASLSMA125U

DATE: MAR 23, 2021

BANDEDGE (78 CHANNEL)

HORIZONTAL RESULT

WZKUL SUWON Lab Chamber ! 2821 Feb 18 15:57:33
Restricted Bandedge
s Project Number:4789793179
Client:Samsung
Config:EUT / AC Adapter / Earphone
i Mode:BT_GFSK_BE_H_2480
18 Tested by:20896 / AC 128 U, 60 Hz
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Frequency (GHz)
Range (GHz) RBlI/UBW Ref/Attn  Dat/Avg Type Sueep Pte #5ups/Mode Position Range (GHz) REW/UBH Ref/fttn  Det/fvg Type Sueep Pls  #Sups/Mode Position
1:2.46-2.563 1M(-6dB) /3M 97/18 PEAK/LogFur-Video  Aute 8004 MAXH 171 degs 168 o 2:2.46-2.563 IMC-6dB)/360  97/18 PEAK/Ualt fivg @B45s/REW 8808 1/LRIT 171 degs 168 cn
Trace Markers
Meter Corrected
Frequency Average Limit Margin Peak Limit PK Margin Azimuth Height
Marker Reading Det 3117_00168717 10dB_ATT[dB] Reading Polarity
(GHz) (dBuv) (@Bavim) (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
1 *2.4835 43.59 Pk 32 -25.3 50.29 74 -23.71 171 168 H
2 2.54415 44.66 Pk 32 -25.2 51.46 - - 74 -22.54 171 168 H
3 *2.4835 32.33 VALT 32 -25.3 39.03 54 -14.97 - 171 168 H
4 *2.48394 32.41 VALT 32 -25.3 39.11 54 -14.89 171 168 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

Pk - Peak detector

VAILT - FHSS: Linear Voltage Average VB=1/Ton where: Ton is transmit duration
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REPORT NO: 4789793179-E5V3 DATE: MAR 23, 2021
FCC ID: ASLSMA125U

VERTICAL RESULT

| 5UL SUWON Lob Chamber 2021 Feb 18 16:11:89
Restricted Bandedge
- Project Number:4789793179
" Client: Somsung
Config:EUT / AC Adapter / Earphone
- Mod=:BT_GFSK_BE_U_2480
10 Tested by:28896 / AC 128 U, 68 Hz
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Freguency (GHz)

Range (Griz) T Ref/Atin Det/fvg Tupe Sueep Pte #5ups/fode FPosition Range (BHz) RBU/UBH Ref/fttn Det/fvg Tupe Suesp Ple #sups/lode FPosition
46 3 M 7 K gPur le Tine ud I ¥ e i)

Trace Markers

Meter Corrected — - - -

Marker F’?g:ezr;cy FE:;:i\r/\)g Det 3117_00168717 10dB_ATT[dB] (ngii/w/?) A‘;ZEE@ET“ N:Z’s)‘" '(’j;:\;‘:)“ PK(’;';)’Q'” ’?sg‘g“s‘;‘ H(‘z'rg;“ Polarity
1 * 2.4835 43.5 Pk 32 -25.3 50.2 - - 74 -23.8 206 306 \
2 2.54837 44.78 Pk 32 -25.1 51.68 - - 74 -22.32 206 306 \
3 *2.4835 32 VALT 32 -25.3 38.7 54 -15.3 - - 206 306 \
4 2.56264 32.03 VALT 32.1 -25.1 39.03 54 -14.97 - - 206 306 \4

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
VAILT - FHSS: Linear Voltage Average VB=1/Ton where: Ton is transmit duration
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REPORT NO: 4789793179-E5V3 DATE: MAR 23, 2021
FCC ID: ASLSMA125U

HARMONICS AND SPURIOUS EMISSIONS
0 CHANNEL RESULTS

| 1 gL SUMON Lab Chamber | 2021 Feb 18 88:22:52
Rodioted Emissions 3-Meters
Project Number:4789793179
e Client:Somsung
Config:EUT / AC Adapter / Earphone
Mode:BT_GFSK_HARM_2482
el Tested by:28896 / AC 120 U, 6@ H=z
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Frequency (GHz)
Range (Grz) BB Fef/ttn  Dat/fvg Type Sweep Pts  Woupsifode Pa: Range (6z) REWABY Ref/ittn  Det/fvg Type Sueen
1:4=3 1M(-6dB)/38k  97/18 PEAK/LogPur-Vide futs 6008 MAXH 8- 8| 3318 IHC-608)/38k  87/8 PE ~Video  futo
| 1 UL SUMON Lab Chamber | 2021 Feb 18 88:22:52
Rodicted Emissions 3-Meters
Project Number:4789793179
e Client:Somsung
Config:EUT / AC Adapter / Earphone
Mode:BT_GFSK_HARM_2482
98 Tested by:20896 / AC 120 U, 60 Hz
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Frequency (GHz)
Rorge @0 ROUABN R/ DUy T Sew o Wl Poition Forge @7 RABL e/t et/ T e Pl Wpe/fede Fesiiion

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

RADIATED EMISSIONS

Meter Corrected . . . . : :
Frequency y y Avg Limit Margin Peak Limit Margin Azimuth Height
Reading Det 3117_00168717 3GHz_HP[dB] Reading Polarity
(GHz) (dBuv) (dBuvim) (dBuv/m) (dB) (dBuVv/m) (dB) (Degs) (cm)
*4.80433 43.83 Pk 34.1 -31.5 46.43 - - 74 -27.57 16 125 H
*4.804 34.67 VALT 34.1 -31.5 37.27 54 -16.73 - - 16 125 H
*4.8041 42.53 Pk 34.1 -31.5 45.13 - - 74 -28.87 87 145 \4
*4.80389 29.15 VALT 34.1 -31.5 31.75 54 -22.25 - - 87 146 \%
7.21118 27.31 Pk 35.9 -27.6 35.61 - - 74 -38.39 0 100 H
7.21536 28.97 Pk 35.9 -27.5 37.37 - - 74 -36.63 0 100 \4
9.58772 24.07 Pk 37.1 -23 38.17 - - 74 -35.83 0 100 H
9.58302 18.67 Pk 37.1 -23 32.77 - - 74 -41.23 0 100 \4

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
VAILT - FHSS: Linear Voltage Average VB=1/Ton where: Ton is transmit duration
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REPORT NO: 4789793179-E5V3 DATE: MAR 23, 2021
FCC ID: ASLSMA125U

39 CHANNEL RESULTS

| gUL_SUMON Leb Chamber | 2021 Feb 18 B89:23:44
Rodiated Emissions 3-Meters
A Project Number:4789793179
8 Client:Sonsun
Config:EUT / AC Adapter / Earphone
m Mode:5T_GFSK_HARM_244
Tested by:28896 / AC 128 U, 6@ Hz
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Frequency (GHz)
Range Grz) RBU/BY Faf/Attn  Dat/fvg Type Sweep Fis  Foupe/fode Position Fonge (6z) FEM/UBL Ref/fttn  Dei/fvg Tgpe Susep iz Boups/fode FPosition
it WCEd/k ST/18  PEAKAogPUidko cn g 258 | 108 HCE®)/ 3 B/ PEAK/L g -Video e R W 1365 149 cn
| gUL_SUMON Lob Chamber | 2021 Feb 18 89:23:44
Rodioted Emissions 3-Meters
Project Number:4789793179
e Client :Somsung
Config:EUT / AC Adapter / Earphone
Mode:BT_GFSK_HARM_2441
] Tested by:20896 / AC 120 U, 60 Hz
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Fonge G0 ROARN R/ Doty Ty Sww i Tk Poition Fge @ ROWBI  Rel/ftn Dovfig T S i Fopllel Fooition

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

RADIATED EMISSIONS

Fre Iyl Me&gr Corre(;&ed Avg Limit Margin Peak Limit Margin Azimuth Height .
fgfz )cy Tj;ﬂc)g Det 3117_00168717 3GHz_HP[dB] (ﬁéﬂf),"mg) ( nguwm) (Zg) (sguwm) (Zg) (Deg“s) (ir‘f\) Polarity
*4.88179 42.71 Pk 34.1 -31.3 45.51 - - 74 -28.49 16 119 H
* 488232 335 VALT 34.1 314 36.2 54 17.8 B B 16 118 H
*4.88179 38.54 Pk 34.1 -31.3 41.34 - - 74 -32.66 296 354 \%
*4.87984 27.34 VALT 34.1 -314 30.04 54 -23.96 - - 296 354 \Y
*7.31649 35.39 Pk 35.8 -27.4 43.79 - - 74 -30.21 360 100 H
*7.32507 37.82 Pk 35.8 -27.3 46.32 - - 74 -27.68 360 100 \%
9.7547 23.74 Pk 374 -23.7 37.44 - - 74 -36.56 360 100 H
9.76353 22.54 Pk 374 -23.7 36.24 - - 74 -37.76 360 100 \%

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
VAILT - FHSS: Linear Voltage Average VB=1/Ton where: Ton is transmit duration
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REPORT NO: 4789793179-E5V3
FCC ID: ASLSMA125U

DATE: MAR 23, 2021

78 CHANNEL RESULTS

| gUL_SUMON Leb Chamber | 2021 Feb 18 18:86:18
Rodiated Emissions 3-Meters
A Project Number:4789793179
8 Client:Sonsun
Config:EUT / AC Adapter / Earphone
m Mode:5T_GFSK_HARM_246@
Tested by:28896 / AC 128 U, 6@ Hz
80
el
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5 68
- Avg Limit (dBuU/m)
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=3 568
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AQWM !
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1 8 8
Frequency (GHz)
Range Grz) RBU/BY Faf/Attn  Dat/fvg Type Sweep Fis  Foupe/fode Position Fonge (6z) FEM/UBL Ref/fttn  Dei/fvg Tgpe Susep iz Boups/fode FPosition
it WCEd/k ST/18  PEAKAogPUidko cn g 158 | 3308 HCE®)/ 3 B/ PEAK/L g -Video e R W 1365 150 cn
| gUL_SUMON Lob Chamber | 2021 Feb 18 18:86:18
Rodioted Emissions 3-Meters
Project Number:4789793179
e Client :Somsung
Config:EUT / AC Adapter / Earphone
Mode :BT_GFSK_HARM_2480
] Tested by:20896 / AC 120 U, 60 Hz
80
g 7o
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§
= 68
2 Avg Limit (dBuU/m)
3
> 50
2
N
§
40 G
Z “
2 o
8
-a
1 18 18
Frequency (GHz)
Fonge G0 ROARN R/ Doty Ty Sww i Tk Poition Fge @ ROWBI  Rel/ftn Dovfig T S i Fopllel Fooition

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

RADIATED EMISSIONS

Frequen: Meter Corrected Avg Limit Margin Peak Limit Margin Azimuth Height
fgfz )cy Tﬁ;ﬂ@f Det 3117_00168717 3GHz_HP[dB] (F;;z(\j/l/?f.l) ( nguV ) (25) (jguwm) (Zé’) (Degus) éﬂ) Polarity

*4.96023 41.61 Pk 34.1 -31.5 4421 - - 74 -29.79 20 400 H
*4.9598 30.79 VALT 34.1 314 33.49 54 20,51 B B 20 400 H
* 4.96045 41.48 Pk 34.1 -31.5 44.08 - - 74 -29.92 289 343 \%
* 4.95994 32.63 VALT 34.1 -31.4 35.33 54 -18.67 - - 289 342 \"
*7.4337 35.58 Pk 35.8 -26.8 44.58 - 74 -29.42 360 100 H
* 7.44605 35.48 Pk 35.8 -26.9 44.38 74 -29.62 360 100 \%
9.91392 33.17 Pk 37.7 -21.6 49.27 74 -24.73 360 100 H
9.93864 32.53 Pk 37.7 -21.4 48.83 74 -25.17 360 100 \%

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Pk - Peak detector
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REPORT NO: 4789793179-E5V3 DATE: MAR 23, 2021
FCC ID: ASLSMA125U

10.1.2. BLUETOOTH ENHANCED DATA RATE 8PSK
MODULATION

BANDEDGE (0 CHANNEL)

HORIZONTAL RESULT

WZKUL SUWON Lab Chamber ! 2821 Feb 18 15:89:308

Restricted Bandedge
- Project Number:4789793179

1 Client:Samsung
Config:EUT / AC Adapter / Earphone
Mode:BT_8PSK_BE_H_2402

185 Tested by:20896 / AC 128 U, 60 Hz

95 ,“ \\
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. \

65

CdBul/m) Horizontal

mit (dBulym

o

Average |

5|:
bbbt kb bbbt oAbl M ‘w
45
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4 ) \
USRS SN SUU: DR U AU 43 A e
35
2.3 0 SMh=/ 7415
Frequency (GHz)
Range (GHiz) RE/UB0 Ref/Attn  Dat/fvg Tpe Sueep Pte #5upo/Miode Pasition Range (GHiz) REW/UBU Ref/Attn  Det/Avg Type Sueep Pl #oups/ode Position
1:2.31-2.415 1M(-6dB) /34 97/18 PEAK/LogPur-Video Imsec(fAuto) 8808  MAXH 178 degs 223 o 2:2.31-2.415 IMC-64B)/368  97/18 PEAK/Ual+ ™ Ave BE766s/REW 8808 1/LRIT 178 degs 223 en

Trace Markers

Frequenc Meter Corrected Average Limit Margin Peak Limit PK Margin Azimuth Height
Marker (gHZ) Y R(s;(:\\;\)g Det 3117_00168717 10dB_ATT[dB] (z;:\d/w/r:g) p dBl?\//m) p dé’) (@Buiim) y dB)g Do) (Cmg) Polarity
1 *2.39 42.13 Pk 31.8 -25.6 48.33 - - 74 -25.67 178 223 H
2 *2.37826 44.76 Pk 31.8 25.6 50.96 B B 74 23.04 178 223 H
3 *2.39 31.83 VALT 31.8 256 38.03 54 -15.97 . . 178 223 H
4 *2.3885 32.21 VALT 31.8 -25.5 38.51 54 -15.49 - - 178 223 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
VAILT - FHSS: Linear Voltage Average VB=1/Ton where: Ton is transmit duration
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VERTICAL RESULT

| 5UL_SUWON Lob Chamber 2021 Feb 18 15:18:P9
Restricted Bandedge
- Project Number:4789793179
" Client: Somsung
Config:EUT / AC Adapter / Earphone
- Mode : BT_8PSK_BE_U_2482
10 Tested by:28896 / AC 128 U, 68 Hz
95
_ i
3 e fi
> i
o ‘
] “ |
> 71: “
‘e
3
g 65
S
55l Average Limit (dBul/m) }‘
A oAb g s A A A - w/ Nusbbpia
45
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©
35
2.31 T0.5MH=z/ 2.415
Frequency (GHz)
Ronge (GHz) RBlI/UBW Ref/Attn Det/Avg Type Sueep Pte #Sups/Mode Fosition Ronge (GHz) RBW/UBL Ref/Aitn  Det/Avg Tupe Suesp Pts  #Sups/Mode Position
31 15 M 7 K gPur le Tine ud I ¥ e 3

Trace Markers

Meter Corrected

Marker Fr?gfzr;cy F::;:\c)g Det 3117_00168717 10dB_ATT[dB] (nge/‘/ﬁ) AV(Z:S\E//:‘;” it "’::’s)‘ u Ts;:\;‘:;l PK ('\c;l;)f gin /?g:gusl;‘ *:i:;\l Polarity
1 *2.39 42.51 Pk 31.8 -25.6 48.71 - - 74 -25.29 201 331 \
2 *2.34303 45.31 Pk 317 -25.7 51.31 - - 74 -22.69 201 331 \
3 *2.39 31.79 VALT 31.8 -25.6 37.99 54 -16.01 - - 201 331 \
4 * 2.38964 32.2 VALT 31.8 -25.6 38.4 54 -15.6 - - 201 331 \4

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
VAILT - FHSS: Linear Voltage Average VB=1/Ton where: Ton is transmit duration
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REPORT NO: 4789793179-E5V3 DATE: MAR 23, 2021
FCC ID: ASLSMA125U

Antenna 1/ BANDEDGE (78 CHANNEL)

HORIZONTAL RESULT

~UL SUWAN Lab Chamber | 2021 Feb 18 14:48:57

Restricted Bandedge

Project Number:4789793179
Client:Samsung

Config:EUT / AC Adapter / Earphone
Mode:BT_8PSK_BE_H_2480

185 Tested by:20896 / AC 128 U, 60 Hz

. !

T
D
c i
g
N
< A
5
E ‘
S B
> 5 |
3 e ‘
@
o
~ Averaoge Limit (dBuU/m)
5|: |
b e bl .HJ..MMJ Mmul " 4l L et b hsndamlin e oMokt bt ot b T TRITNRIL NN ST V7
45
S W_,W,M«J \g.m,\\ ISR U S SR -
35
2.46 8. 3MHz/ 2.563
Frequency (GHz)
Range (62> REU/UBH Ref/attn  Dat/Avg Type Sueep Pts  Fups/fiode Position Range (6z) REW/UEH Ref/Attn  Det/Avg Tope Susep Pls Foupe/fode Fosition
1:2.46-2.563 MC-6dB)/M  G7/1B  PEAK/LogPar-Video Insec(utc) 8608  MAIH 171 degs 216 o 2:2.46-2.563 INCEBI/368  97/18 PERK/Ualt vg OB7o6s/RBU 8300 I/RIT 171 dege 216 cn

Trace Markers

Meter Corrected

Frequency Average Limit Margin Peak Limit PK Margin Azimuth Height
Marker (©H) T:;ﬂc;g Det 3117_00168717 10dB_ATT[dB] (§§33'/"ng.> (@Buvm) @) (@Buvim) @8 (Degs) m) Polarity
1 *2.4835 43.24 Pk 32 -25.3 49.94 - - 74 -24.06 171 216 H
2 *2.49915 45.55 Pk 32 -25.1 52.45 - - 74 -21.55 171 216 H
3 *2.4835 32.39 VALT 32 -25.3 39.09 54 -14.91 - - 171 216 H
4 *2.48368 32.54 VALT 32 -25.3 39.24 54 -14.76 - - 171 216 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
VAILT - FHSS: Linear Voltage Average VB=1/Ton where: Ton is transmit duration
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REPORT NO: 4789793179-E5V3 DATE: MAR 23, 2021
FCC ID: ASLSMA125U

VERTICAL RESULT

| 5UL SUWON Lob Chamber 2021 Feb 18 15:08:00
Restricted Bandedge
s Project Number:4789793179
Client:Somsung
Config:EUT / AC Adapter / Earphone
- Mod=:BT_8PSK_BE_U_2480
10 Tested by:28896 / AC 128 U, 68 Hz
95
5 85
b
(8
a
> 71:
‘e
3
a 65
Z
Averoge Limit (dBuU/m)
5!: )
o ELT R e oottt e B b FFTRNTERT YN RRITTNVI S, { WSROI O SRRV RO
45
3 4
o (=]
35
2.46 8. 3MHz/ 2.563
Frequency (GHz)
Ronge (GHz) RBlI/UBW Ref/Attn Det/Avg Type Sueep Pte #Sups/Mode Fosition Ronge (GHz) RBW/UBL Ref/Aitn  Det/Avg Tupe Suesp Pts  #Sups/Mode Position
46- 3 e M 7 K gPur 1me u I: ¥ e A3

Trace Markers

Meter Corrected — - - -
Marker Fr?gfzr;cy FE:;:i\r/\)g Det 3117_00168717 10dB_ATT[dB] (3233‘/:5) A:ZEES[E;‘" "’::’s)‘ u '(’j;:\;':)“ PK ('\c;l;)f gin /?gg\gusl;‘ *:i:;\l Polarity
1 * 2.4835 41.35 Pk 32 -25.3 48.05 - - 74 -25.95 267 103 \
2 2.54243 44.94 Pk 32 -25 51.94 - - 74 -22.06 267 103 \
3 *2.4835 31.86 VALT 32 -25.3 38.56 54 -15.44 - - 267 103 \
4 2.5458 32.2 VALT 32 -25.1 39.1 54 -14.9 - - 267 103 \4

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
VAILT - FHSS: Linear Voltage Average VB=1/Ton where: Ton is transmit duration
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REPORT NO: 4789793179-E5V3
FCC ID: ASLSMA125U

DATE: MAR 23, 2021

HARMONICS AND SPURIOUS EMISSIONS

0 CHANNEL RESULTS

- SUWON Lab Chamber 1 20821 Feb 18 11:33:34
1 B e ——— S ——— S — —_— =
Rodiated Emissions 3-Meters
108 Project Nunber:4789793179
Client:Somsung
Config:EUT / AC Adapter / Earphone
_ Mode:BT_BPSK_HARM_2482
Tested by:28881 / AC 128 U, 6@ Hz
80
t 78
5
N
L
5 2
£
~ Avg Limit (dBuU/m)
T
> s
3
a
S M
P \ . YN
WM °
.
38
28
1 - - - - - TTie — T8
Frequency (GHz)
Fange Grz) REU/BN Faf/Attn Dat/fvg Type Sweep Fis  Woups/fode FPosition Fange (512) FEM/UBA Ref/Aitn  Det/Avg Tupe Sueeo iz Foups/fade FPosition
itk WCEB/h T8 PER/ Lo Vicko Aot 0 WG Dbk 50| 3008 HCSE)/B 88 PR Video fate [ e
| 1 gUL_SUMON Lob Chamber | 2021 Feb 18 11:33:34
Rodiated Emissions 3-Meters
Project Number:4789793179
188 Clisnt:Somsung
Config:EUT / AC Adapter / Earphone
Mode:BT_8PSK_HARM_2482
98 Tested by:28881 / AC 120 U, 6@ Hz
8@
5 70
5
4
§
> 60
z Avg Limit (dBuU/m)
2 5@
a
S
o , 5
2 =
r
38
28
1 2] [}
Frequency (GHz)
Fange Gr) FEU/BY Faf/Attn Dat/fvg Type Sweep Fts  Woups/fode FPosition Fange (6z) FEMABA Ref/ttn  Dei/fvg Type Sueep Pis  Woups/fods FPosition

20dB below the specification limit.

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

RADIATED EMISSIONS

Meter Corrected - . L . .
Frequency y y Avg Limit Margin Peak Limit Margin Azimuth Height y
Reading Det 3117_00168717 3GHz_HP[dB] Reading Polarity
(GHz) (dBuv) (dBuVim) (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
*4.80411 43.06 Pk 34.1 -31.5 45.66 b - 74 -28.34 16 127 H
*4.80412 31.13 VALT 34.1 -31.5 33.73 54 -20.27 - - 16 127 H
*4.80482 41.78 Pk 34.1 -31.4 44.48 - - 74 -29.52 83 101 \
* 4.80405 28.57 VALT 34.1 -31.5 31.17 54 -22.83 - - 83 101 \4
7.20699 34.91 Pk 35.9 -27.6 43.21 - 74 -30.79 0 101 H
7.20699 33.6 Pk 35.9 -27.6 41.9 74 -32.1 0 101 \
9.60792 31.08 Pk 37.1 -23 45.18 74 -28.82 0 101 H
9.60792 31.99 Pk 37.1 -23 46.09 74 -27.91 0 101 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Pk - Peak detector

VAILT - FHSS: Linear Voltage Average VB=1/Ton where: Ton is transmit duration
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REPORT NO: 4789793179-E5V3
FCC ID: ASLSMA125U

DATE: MAR 23, 2021

39 CHANNEL RESULTS

| gUL_SUMON Leb Chamber | 2021 Feb 18 13:59:8
Rodiated Emissions 3-Meters
A Project Number:4789793179
8 Client:Sonsun
Config:EUT / AC Adapter / Earphone
m Mode:5T_BPSK_HARM_244
Tested by:28881 / AC 128 U, 6@ Hz
80
el
t 7@
5
N
5
5 68
- Avg Limit (dBuU/m)
<
=3 568
3
a
= M
40 " premey
(WU L
Lotk A
39
20
1 8 8
Frequency (GHz)
Range Grz) RBU/BY Faf/Attn  Dat/fvg Type - Fis  Foupe/fode Position Fonge (6z) FEM/UBL Ref/fttn  Dei/fvg Tgpe Susep iz Boups/fode FPosition
it WCEd/k ST/18 PR/ LoguVidko 52 cn g 258 | 108 HCSE /B B8 PEA/Lair Video  Mimcc(huto) 16 1365 150 cn
| gUL_SUMON Lob Chamber | 2021 Feb 18 13:59:8
Rodioted Emissions 3-Meters
Project Number:4789793179
e Client :Somsung
Config:EUT / AC Adapter / Earphone
Mode:BT_BPSK_HARM_2441
] Tested by:20881 / AC 120 U, 60 Hz
80
g 7o
bt
¢
§
= 68
2 Avg Limit (dBuU/m)
3
> 50
2
N
4 Sl
2 d °
o
8
-a
1 18 18
Frequency (GHz)
Fonge G0 ROARN R/ Doty Ty Sww i Top/fede Poition Fge @ ROWBI  Rel/ftn Dovfig T o T Fopllel Fooitin

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

RADIATED EMISSIONS

Fre Iyl Me&gr Currec.‘ted Avg Limit Margin Peak Limit Margin Azimuth Height .
fgfz )cy Tﬁ;ﬂ@f Det 3117_00168717 3GHz_HP[dB] (3;3:1;;3) ( nguV ) (Zé’) (jguwm) (25) (Deg“s) (ir‘f\) Polarity
*4.88134 42.16 Pk 34.1 -31.3 44.96 74 -29.04 0 100 H
*4.87812 418 Pk 34.1 314 445 74 295 0 100 Vv
*7.32377 39.73 Pk 35.8 -27.3 48.23 74 -25.77 0 100 H
*7.31771 37.74 Pk 35.8 274 46.14 74 -27.86 0 100 v
9.76238 34.37 Pk 374 -23.7 48.07 74 -25.93 0 100 H
9.76367 34.33 Pk 374 -23.7 48.03 74 -25.97 0 100 \%

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Pk - Peak detector
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REPORT NO: 4789793179-E5V3
FCC ID: ASLSMA125U

DATE: MAR 23, 2021

78 CHANNEL RESULTS

| gUL_SUMON Leb Chamber | 2021 Feb 18 14:18:88
Rodiated Emissions 3-Meters
A Project Number:4789793179
8 Client:Sonsun
Config:EUT / AC Adapter / Earphone
m Mode:5T_BPSK_HARM_2486@
Tested by:2B881 / AC 128 U, 6@ Hz
80
el
t 7@
5
N
5
5 68
- Avg Limit (dBuU/m)
<
> 50 i
3
g \
& — S AM
AQMW
s "
39
20
1 8 8
Frequency (GHz)
Range Grz) RBU/BY Faf/Attn  Dat/fvg Type - Fis  Foupe/fode Position Fonge (6z) FEM/UBL Ref/fttn  Dei/fvg Tgpe Susep iz Boups/fode FPosition
it WCEd/k ST/18 PR/ LoguVidko 52 cn g 158 | 3308 HCSE B B8 PEAC/LaPir-Video  Momcc(huto) 16 HAR 1365 150 cn
| gUL_SUMON Lob Chamber | 2021 Feb 18 14:18:88
Rodioted Emissions 3-Meters
Project Number:4789793179
e Client :Somsung
Config:EUT / AC Adapter / Earphone
Mode :BT_8PSK_HARM_2480
] Tested by:20881 / AC 120 U, 60 Hz
80
g 7o
bt
¢
§
= 68
2 Avg Limit (dBuU/m)
3
> 50
2
N
&
40 4 8
2 [=]
8
8
-a
1 18 18
Frequency (GHz)
Fonge G0 ROARN R/ Doty Ty Sww i Top/fede Poition Fge @ ROWBI  Rel/ftn Dovfig T o T Fopllel Fooitin

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

RADIATED EMISSIONS

Meter Corrected o . - . .
Frequency . y Avg Limit Margin Peak Limit Margin Azimuth Height )
Reading Det 3117_00168717 3GHz_HP[dB] Reading Polarity
(GHz) (dBuv) (dBuVim) (dBuv/m) (dB) (dBuVv/m) (dB) (Degs) (cm)
*4.95963 40.41 Pk 34.1 -31.4 43.11 74 -30.89 0 100 H
*4.9592 40.85 Pk 34.1 -31.4 43.55 74 -30.45 0 100 \
*7.44266 35.77 Pk 35.8 -26.8 44.77 74 -29.23 0 100 H
*7.44728 34.76 Pk 35.8 -26.8 43.76 74 -30.24 0 100 \
9.91964 33.28 Pk 37.7 -21.6 49.38 74 -24.62 0 100 H
9.92196 32.91 Pk 37.7 -21.5 49.11 74 -24.89 0 100 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Pk - Peak detector
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REPORT NO: 4789793179-E5V3
FCC ID: ASLSMA125U

DATE: MAR 23, 2021

10.2.

WORST CASE BELOW 1 GHZ

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION)

g5l SUWON Lab Chomber | 2021 Feb 24 19:32:29
Radicted Emissions - 3 Meters
. Project Number:4789793179
Client:Semsun
Config:EUT / AC Adopter / Earphone
Mode:Below_1GHz_BT
75 Tested by:28882 / AC 128 U, 6B Hz
65,
T
t 55
5
R
: ]
2 ASFgRR-tim e CAB U Y f
€
3 35
a
S i
259 <
5 p A e A Mgl
"‘Mww»ﬂ y
=
38 180 1608
Frequency (MHz)
Ronge i) REAEN  Fel/itn  Dai/ivg ok Sy s Wowpe/fos Fosition | Fonge (i) E Ref it Dst/ivg fiods S Fis Woepeitiods Fosition
1758 a0 VSR OB ML gPorVides  165mmietiute) 10 NAGT  O-36Bdege
g5l SUWON Lab Chomber | 2021 Feb 24 19:32:29
Radicted Emissions - 3 Meters
. Project Number:4789793179
Client:Semsung
Config:EUT / AC Adopter / Earphone
Mode: Below_1GHz_BT
75 Tested by:28882 / AC 128 U, 60 Hz
65
FE
I
]
> A5FgEReti e CABUU Y f
2
<
3 35
2
Z
. 4 “ M
L m g ‘ e
5 Mt [T ‘
Ly Lk
=
38 - B [ - - - L]
Frequency (MHz)
Rore 0 REE  Ret/in Deuivg ok S oo owpelfos Fosttion | Fonge (D e e /g Tt e e Feprien e
Below 1GHz Data
Meter Corrected L . . .
Marker Fra(jll'{'ezr;cy Reading Det VULB9163_750 Below_1G[dB] Reading %:l;\l;;':ll; I\A(zré;)ln /?é":ust)h H(igl;‘ Polarity
(dBuv) (dBuV/m) 9
1 32.813 41.18 Pk 15.8 -31.1 25.88 40 -14.12 0-360 300 H
2 96.057 37.87 Pk 16.8 -29.7 24.97 43.52 -18.55 0-360 300 H
3 *240.102 33.35 Pk 18.2 -28.2 23.35 46.02 -22.67 0-360 100 H
4 43.774 37 Pk 19.5 -30.7 25.8 40 -14.2 0-360 100 \Y
5 66.957 38.99 Pk 16.6 -30.3 25.29 40 -14.71 0-360 200 \Y,
6 143.587 35.01 Pk 13.8 -29.1 19.71 43.52 -23.81 0-360 100 \Y

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

Pk - Peak detector
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REPORT NO: 4789793179-E5V3 DATE: MAR 23, 2021
FCC ID: ASLSMA125U

11. AC POWER LINE CONDUCTED EMISSIONS

LIMITS

FCC §15.207 (a)

RSS-Gen 8.8
Fregquency of Emission (MHz) Conducted Limit (dBuV)
Cuasi-peak Average
0.15-0.5 6t 56 560 to 46
0.5-5 56 46
5-30 Gl S0
" Decreases with the logarithm of the frequency.

TEST PROCEDURE

The EUT is placed on a non-conducting table 40 cm from the vertical ground plane and 80 cm
above the horizontal ground plane. The EUT is configured in accordance with ANSI C63.10.

The receiver is set to a resolution bandwidth of 9 kHz. Peak detection is used unless otherwise
noted as quasi-peak or average.

Line conducted data is recorded for both NEUTRAL and HOT lines.

RESULTS
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REPORT NO: 4789793179-E5V3 DATE: MAR 23, 2021
FCC ID: ASLSMA125U

11.1.1. AC Power Line

LINE 1 RESULTS

IQEUL SUWON Lak AC Shield Room 2021 Feb 23 B1:43:43
Conducted RFI Uoltoge
Project No:4783793179
el Client Nome:Somsung
Config:EUT / AC Adaopter / Eorphone
Mode:AC Line BT
80 Test by:20881
78
S —
o —
& 60 e PR PO PRRT TS sk B o
=
~  5g-d
I
o ‘
> | i\ = 11
S 480 { ;
2 t ¥ ‘H Y ‘«_C‘ 5 5 (o)
z Vi 1T =) ‘T
3 ARy | |
"\ \\% \u\ v f ‘\’.r ‘}(,\\“ /‘ B\W\ JWW V‘N i
/ 1 \ It om i s
A | YT oM’u i
BEARARLY RN Y A A \u%wu‘l'}ﬁ“%“ 18
28‘} \IH J \\‘\( HHHHM } ) ( i m‘, %'H M :
/ A o i :
9 V) l} “/ W U \JH \\/M\‘ n‘ »«;W/ }\{
ry A i
15 \
Frequency (MHz)
Renge (HHZ) REU/UB Raf/ttn  Det/Avg Hode Sueep Pl Supe/lod  Lobel Range (M) RB/ Bl Ref/Attn  Det/Avg Node Sueep Pte  Faups/Mode Lubel
] (-6 87 e 180s/3 2 1/R

Trace Markers

Range 1: Phase L1 .15 - 30MHz

. CFR 47 CFR47
Varker | Freauency R"é'::r:g Dot 10183:—W't CABLELOS CF;’;;ZCi;‘;d FCCPART  Margn  FCCPART  Margin
(MHz) (dBUV) EX_L1[dB] S(dB) (dB(uVolts)) 15 C(;\)ss B (dB) 15 CA|?/SS B (dB)
1 .168 38.74 Pk 10 1 48.84 65.06 -16.22 - -
2 .159 18.86 Av 9.9 A 28.86 - - 55.52 -26.66
3 231 36.83 Pk 9.8 2 46.83 62.41 -15.58 - -
4 222 16.36 Av 9.8 2 26.36 - - 52.74 -26.38
5 .399 28.74 Pk 9.9 2 38.84 57.87 -19.03 - -
6 .408 8.76 Av 9.9 2 18.86 - - 47.69 -28.83
7 T77 25.22 Pk 9.8 2 35.22 56 -20.78 - -
8 77 16.23 Av 9.8 2 26.23 - - 46 -19.77
9 3.627 24.7 Pk 9.8 .3 34.8 56 -21.2 - -
10 3.624 9.83 Av 9.8 .3 19.93 - - 46 -26.07
11 12.201 29.18 Pk 10 .3 39.48 60 -20.52 - -
12 12.204 15.53 Av 10 .3 25.83 - - 50 -24.17

Pk - Peak detector
Av - Average detection
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REPORT NO: 4789793179-E5V3 DATE: MAR 23, 2021
FCC ID: ASLSMA125U

LINE 2 RESULTS

UL SUWON Lok AC Shield Room 2821 Feb 23 @1:43:43
Conducted RFI Uoltaoge

o8 Project No:4789793179

Client Nome:Somsung

Config:EUT / AC Adopter / Earphone
Mode:AC Line BT

1068

86 Test by:20881
- 78
% 6@\ B e FR™47 FCCPART 115" Elass 8 0P
E 5041 -
A T
3 agl ) LA : 2
: ATATRIN Y Ny i
I A g
il 4“ ‘ ;
i) o

,14//
—
——
=
—

=
=
= -

15 ‘ EERL 30
Frequency (MHz)

i MMW
|

Range CHHz) REl/VBY Ref/Attn  Det/Avg Hode Sueep Pte #5ups/Mode Lobel Range (MHz) R/ VBl Ref/Attn  Det/fvg Mode Sueep Pte  #5ups/Mode Lobel
2:.15-38 Ok(-6cB)/-  87/18 Ph/y 18/ 3Hz 9958 1/WRIT Phase N

Trace Markers

Range 2: Phase N .15 - 30MHz

Meter " Corrected CFR 47 . CFR 47 )
Frequency X 101836_Wit CABLELOS . FCC PART Margin FCC PART Margin
Marker (MH2) Reading — Det | by (g S(B) Reading 15 lass B (@B) 15 Class B (dB)
(dBuV) - (dB(uVolts))
QP AV
13 165 38.12 Pk 10 1 48.22 65.21 -16.99 - -
14 .162 20.34 Av 10 1 30.44 - - 55.36 -24.92
15 .225 34.92 Pk 9.8 2 44.92 62.63 -17.71 - -
16 .225 20.01 Av 9.8 2 30.01 - - 52.63 -22.62
17 .387 26.1 Pk 9.9 2 36.2 58.13 -21.93 - -
18 .387 12.91 Av 9.9 2 23.01 - - 48.13 -25.12
19 .786 25.52 Pk 9.9 2 35.62 56 -20.38 - -
20 .786 17.97 Av 9.9 2 28.07 - - 46 -17.93
21 4.629 21.71 Pk 9.8 .3 31.81 56 -24.19 — -
22 4.644 6.64 Av 9.8 3 16.74 - - 46 -29.26
23 12.249 28.24 Pk 10 3 38.54 60 -21.46 - -
24 12.225 16.01 Av 10 .3 26.31 — — 50 -23.69

Pk - Peak detector
Av - Average detection

END OF TEST REPORT
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